Feedback systems in multi-dose dry powder inhalers

Andrzej Emeryk, Kamil Janeczek

Department of Pulmonary Diseases and Children Rheumatology, Medical University of Lublin, Lublin, Poland

Adv Dermatol Allergol 2023; XL (1): 16–21 DOI: https://doi.org/10.5114/ada.2022.117039

Abstract

Dry powder inhalers (DPIs) are a large, highly diverse group of inhalation devices. DPIs differentiate the process of measuring the dose of the drug and preparing the inhaler for use, but also the way of transmitting and the scope of feedback on the inhalation process that the user receives. The functioning of simple and technologically advanced systems of feedback on the inhalation process in the most commonly used multi-dose DPIs is discussed. All these DPIs have a dose counter. Only three DPIs – Novolizer[®], Genuair[®] and NEXThaler[®] provide feedback to the patient in the form of auditory and visual signals confirming the correctness of the inhalation performed. This is important for the correct use of the inhaler, and thus for obtaining the expected therapeutic effects.

Key words: multi-dose dry powder inhalers, inhalation efficiency, feedback on the inhalation process, digital technology.

Dry powder inhalers: similarities, differences, classifications

The purpose of this paper is to discuss systems providing feedback from the inhaler to the patient to inform about the inhalation performed with dry powder inhalers (DPIs). For this aim, publications in the PubMed database as well as the summary of product characteristics (SmPC) and information for patients regarding the most commonly used multi-dose DPIs were reviewed. Modern technical solutions related to this issue were presented in detail based on the example of NEXThaler[®].

Optimal inhalation therapy for chronic inflammatory diseases affecting the lower airways, such as asthma or chronic obstructive pulmonary disease (COPD), involves delivering the highest possible dose of inhaled drug to the desired area of the airways with the lowest possible systemic exposure to the drug. It has been known for many years that the effectiveness of aerosol therapy depends on the inhaler, the drug and the patient, and the reciprocal nature of these elements affects the expected clinical effect [1].

DPIs represent a dominant group of inhalation devices that are used in the treatment of asthma or COPD [2, 3]. Several to a dozen different types of DPIs are available in various countries. These inhalers differ in a number of features such as design, internal resistance, method of powder aerosolisation, minimum and

optimum inspiratory flow, characteristics of the aerosol cloud formed, method of use or feedback on the inhalation procedure to the patient [4, 5] (Table 1).

Almost all DPIs available on the market are so-called passive inhalers. These devices are entirely patient-dependent in terms of the aerosolisation process of the powder and its deposition in the airways [6]. Consideration should be given to the physical aspects of particular inhalers, such as internal resistance or optimal inspiratory flow, which directly affect the efficiency of therapeutic aerosol formation, drug deposition in the lungs, and ultimately, clinical efficacy [5, 7]. The other group consists of so-called active inhalers. These devices use external energy to aerosolise powder, e.g. compressed air, electric vibrations or mechanical rotors, and thus eliminate the necessity for the patient to generate large inspiratory flows [7–9].

From the point of view of the efficiency of aerosol therapy by means of DPI, the most important parameter is the patient's ability to generate adequate inspiratory pressure (often assessed indirectly by measuring the peak inspiratory flow – PIF). Assessing the patient's ability to generate a minimum pressure drop (of approximately 1 kPa) at any resistance within the range that is representative of a given DPI should be an effective way to decide whether the patient is an appropriate candidate for effective use of that DPI [10]. In practice, only

Address for correspondence: Kamil Janeczek MD, PhD, Department of Pulmonary Diseases and Children Rheumatology, Children's University Hospital, Prof. A. Gębali 6, 20-093 Lublin, Poland, phone: +48 817185477, e-mail: kamil.janeczek@umlub.pl Received: 8.04.2022, accepted: 17.04.2022.

This is an Open Access article distributed under the terms of the Creative Commons Attribution-NonCommercial-ShareAlike 4.0 International (CC BY-NC-SA 4.0). License (http://creativecommons.org/licenses/by-nc-sa/4.0/)

Single-dose inhaler I generation	Multi-dose blister inhaler IIa generation	Multi-dose reservoir inhaler IIb generation	
Breezhaler®	AirMaster®	Easyhaler®	
New Generation Cyklohaler	Diskus ^{®a}	Genuair ^{®b}	
Elpenhaler®	Ellipta®	NEXThaler®	
Fantasmino®	Forspiro®	Novolizer®	
HandiHaler®		Spiromax®	
Zonda®		Turbuhaler®	
		Twisthaler®	

Table 1. Classification of DPIs according to the method of preparation and dispensing the drug dose (inhalers in alphabetical order) [4, 5, 12]

^aAlso, disc-like DPIs known on the Polish market as G7 and Diamond, ^ban inhaler which is a type of Novolizer.

the PIF is usually measured, e.g. with an In-Check device, which allows an appropriate inhaler to be selected in accordance with the patient's inspiratory capabilities [11].

DPIs are also differentiated by the way in which an inhaler is prepped for the inhalation onset, i.e. dispensing the dose of drug (Table 1). This consideration is particularly important from the patient's point of view. This classification divides DPIs into three major groups [4, 5, 12]:

- single-dose inhalers (I Generation DPIs) a single dose of medicine is dispensed and pre-packaged in a capsule or a blister (e.g. Breezhaler[®], New Generation Cyklohaler, Elpenhaler[®], Fantasmino[®], HandiHaler[®], Zonda[®]);
- multi-dose blister inhalers (IIa Generation DPIs) prefilled blister packs containing the drug (e.g. AirMaster[®], Diskus[®], Ellipta[®], Forspiro[®]);
- multi-dose reservoir inhalers (IIb Generation DPIs) containing a reservoir of medication, the dose is dispensed via a suitable onset of the inhaler prior to inhalation itself (e.g. Easyhaler[®], Genuair[®], NEXThaler[®], Novolizer[®], Spiromax[®], Turbuhaler[®], Twisthaler[®]).

Feedback systems in multi-dose dry powder inhalers

The information on the correct preparation of an inhaler to carry out the inhalation and then on the correctness of its performance that a patient can obtain is another key element related to DPI application. The proper sequence of steps to prepare the inhaler and the performance of the correct inhalation onset determine the dose of the drug, powder dispersion and aerosolisation. Although DPIs generate relatively fewer errors while being used than metered dose inhalers or nebulizers, a large proportion of patients (13–15%) still make various types of errors, including the so-called critical errors [13–15].

The risk of errors resulting in incorrect inhalation and adverse effects on the course of asthma or COPD is present at each step of the DPI inhalation process [16–19]. Therefore, the inhaler design, which prevents or reduces the risk of error in its use, and properly provided patient training on a given DPI are very important [1, 20]. The fewer actions (steps) to perform and the simpler the instructions, the easier the subsequent steps are to remember and repeat, and the lower the likelihood of error.

When preparing the inhaler for use, it is necessary to carry out one (some of IIb Generation DPIs) up to five (I Generation DPIs) consecutive steps, which may be material to the risk of error and the patient's acceptance of the therapy [21, 22]. This risk may be reduced by selecting an inhaler with the fewest number of steps required to take a dose. Table 2 summarises some features of DPIs that are important from the user's point of view and affecting the risk of an incorrect inhalation [5, 9, 23–29].

As shown in Table 2, DPIs vary considerably regarding features that are important from the user's viewpoint [30, 31]. Only 3 of 11 inhalers provide feedback to the patient on correct completion of the inhalation (Genuair®, NEXThaler[®], Novolizer[®]). Most of the DPIs (8 out of 11) have a safety device to prevent the use of an empty inhaler, mainly in the form of changing the colour of the dose counter window. 2 of 11 DPIs (NEXThaler® and Spiromax[®]) provide protection against dose accumulation in the inhalation chamber. Only one of the inhalers reviewed (NEXThaler[®]) includes protection against losing a measured dose that has not been taken by the patient. In the case of Spiromax[®] inhaler, a measured dose of medicine not taken by the patient is stored in the inhaler until the patient needs to take another dose. However, the dose is dispensed on the counter of the inhaler, so from the patient's and payer's point of view, the dose is lost.

There are several means (mechanisms) to provide feedback to the patient on the use of the inhaler and the correctness of the inhalation administered. In this respect, 4 levels of technical refinement of currently used multi-dose DPIs can be distinguished (Table 3) [32–39]. Table 4 summarises the feedback systems in multi-dose DPIs [33, 35, 36, 40–42].

Most of the DPIs in question (64%) are equipped with a unit dose counter whereas some others are only equipped with a decimal counter (less accurate). The auditory information that a single dose has been dispensed and that the inhaler is ready for use is provided by all the

Inhaler	Number of steps during the use of the inhaler	Feedback about correct inhalation	Protection against using an empty inhaler by changing the colour of the counter or other mechanism	Protection against dose accumulation in the inhalation chamber	Protection against dose loss due to patient's failure to receive a dose
AirMaster®	3	-	+	-	-
Ellipta®	3	-	+	_	-
NEXThaler ^{®a}	3	+	+	+	+
Spiromax ^{®b}	3	-	+	+	-
Twisthaler ^{®c}	3	-	-	_	-
Diskus®	4	-	+	-	-
Easyhaler®	4	-	+	_	-
Genuair®	4	+	-	_	-
Novolizer®	4	+	-	-	-
Turbuhaler®	4	-	+	_	-
Forspiro®	5	-	+	_	_

Table 2. Features of II generation DPIs important from the user's point of view [5, 9, 23-29]

^aOpening and closing the mouthpiece without inhaling is not recorded by the dose indicator; the dose is only dispensed on the dose counter when an effective inhalation is completed. It is not possible to accidentally take a double dose during one inhalation. ^bOpening and closing the mouthpiece without inhaling is recorded by the dose counter. The dispensed dose is kept in the inhaler until the next inhalation is needed. It is not possible to accidentally take a double dose during one inhalation [30]. ^cThe click when closing the mouthpiece cap indicates that the next dose has been loaded and the inhaler is ready for use [31].

Table 3.	Technical advancement levels of the mechanisms provid	ding feedback to th	e patient on the	use of the inhaler
and the	correctness of the inhalation carried out in currently use	ed multi-dose DPIs [[32–39]	

Technical advancement levels	Description
Level I – basic system	Visual or auditory information (signal) that a single dose of medication has been dispensed and the presence of a dose counter (present in all II Generation DPIs), e.g. Turbuhaler®
Level II – advanced system	Visual and/or auditory and/or gustatory information (signal) confirming that a dose of medication has been inhaled. The gustatory signal applies to virtually all DPIs except for Turbuhaler® (the lactose dose is too low), e.g. Easyhaler®
Level III – highly advanced system	Visual and/or auditory information (signal) informing the patient that at least the minimum inspiratory flow has been achieved, increasing the likelihood of inhaling the desired (SmPC-compliant) aerosol cloud of drug. Some II Generation DPIs, such as NEXThaler®, are equipped with these systems
Level IV – digital technology	DPIs including an electronic module (fixed or attached to the inhaler). Basic digital DPIs – record only the use of DPI, and advanced digital DPIs – additional measuring of PIF, time to reach PIF, inspiratory volume, inspiratory time, e.g. Digihaler®

DPIs analysed, most of them (7/11) also provide visual information [23, 40, 43]. All except Turbuhaler[®] indicate inhalation completion through the sensation of a sweet taste resulting from the lactose carrier. In Turbuhaler[®] DPI, the carrier is also lactose, but due to its small amount in a single dose (< 1 mg) the patient does not experience a sweet taste [37]. Genuair[®], Novolizer[®] and NEXThaler[®] additionally carry visual and auditory information about inhalation completion. These three inhalers are equipped with a system that indicates correct inhalation (inspiratory flow \geq minimum value). For Genuair[®] and Novolizer[®] inhalers, an audible signal (click) and a change in colour of the control window (from green to red) are included, while NEXThaler[®] inhaler provides an audible signal (click) and

a countdown on the dose counter after closing the mouthpiece only if the inhalation is correct [23, 28, 40].

The digitisation of DPIs has been taking place over the last few years. Several technological solutions have been developed, some of which are already available on the pharmaceutical market [33, 39]. There are basic digital DPIs (recording DPI use only) and advanced digital DPIs (additionally measuring PIF, time to reach PIF, inspiratory volume or duration of inspiration). High-tech digital DPIs allow to monitor correctness of the entire inhalation process in real time and to save it. Digihaler[®], already available on the US market, is a very good example in this case [44]. Moreover, the data stored in the mobile application can be shared with the physician upon the

Inhaler	Counter type	Signal indicating the dose dispensed		Signal to confirm inhalation		nhalation	System indicating a correct inhalation (inspiratory flow	Possible digital
		Visual	Auditory	Visual	Auditory	Gustatory	\geq minimum value)	DPI
AirMaster®	U	-	+	-	-	+	-	_
Diskus ^{®a}	U	+	+	-	-	+	-	+
Easyhaler®	D	_	+	-	-	+	-	_
Ellipta®	U	+	+	_	-	+	-	+
Genuair®	D ^b	+ ^c	+	+ ^e	+	+	+ ^g	-
Forspiro®	U	+ ^d	+	-	-	+	-	_
NEXThaler®	U ^b	_	+	+ ^f	+	+	+ ^h	+
Novolizer®	D ^b	+ ^c	+	+ ^e	+	+	+ ^g	_
Spiromax®	U	+	+	-	-	+	-	+
Turbuhaler®	D	_	+	_	-	_	-	+
Twisthaler®	U	+	+	-	-	+	-	-

Table 4. Feedback systems in multi-dose DPIs – inhalers are listed in alphabetical order [33, 35, 36, 40–42]

U – unit dose counter, D – decimal dose counter. "Also the so-called disc-like DPI (G7, Diamond), "the dose counter activates (dispenses) only after an effective inhalation has been carried out, "the control window changes its colour (from red to green), "the empty blister coming out of the inhaler," the control window changes its colour (from green to red), "doses are measured on the dose counter after the mouthpiece has been closed, "a click and the control window changing its colour (from green to red), "a click and measuring on the dose counter after the mouthpiece has been closed.

patient's consent. Such solutions have been proven to increase the number of days free of asthma symptoms, reduce the use of rescue medication and reduce the number of exacerbations [45–47].

Feedback system on the example of NEXThaler[®] dry powder inhaler

The latest feedback systems available only in some DPIs will be discussed in detail following the example of the NEXThaler® DPI (Figure 1). This inhaler incorporates several unique, original technical solutions to facilitate control of the entire inhalation process. The most important of these are: the breath-actuated mechanism (BAM) system and a system ensuring dose repeatability. The BAM system is the mechanical unit of this inhaler and its role is to delay drug delivery until the patient's inspiratory flow rate is adequate (> 35 l/min) to detach drug particles from the lactose carrier [48]. Based on the study by Farkas et al., it is known that the BAM system leads to: a reduction in the emission of large particles > 5 μ m, an increase in the available therapeutic fine particle fraction (FPF) and the deposition of the drug dose mainly in the lower respiratory tract [48]. On the other hand, a system providing dose repetition allows the full collection of a consistent dose of drug during inspiration, regardless of the inspiratory flow rate (in the range of 35-90 l/min) [28, 49].

NEXThaler[®] is equipped with 3 other inhalation feedback systems [28]:

• a click, which is heard at the moment when the inspiratory flow exceeds 35 l/min (proof of the BAM system activation, which virtually means that the inhaler incorporates an inhalation indicator);

- a unit dose counter indicating the number of remaining doses in the inhaler, which activates (slides) when the inhalation is carried out properly; and
- a lactose carrier whose taste confirms that the inhalation has been completed.

Furthermore, particularly important or unique features of this inhaler include:

 protection against taking multiple doses of medicine – the patient can only take 1 dose of medicine at a time;

mouthpiece cover



Figure 1. NEXThaler® DPI

- protection against dose loss the dose of the medicine is always returned to the reservoir if the inhalation is not carried out correctly (no dose loss);
- the counter works in conjunction with inhalation the counter does not count down the dose if the patient misses a dose;
- generation of extra-fine particles with 1.1–1.5 μm Mass Median Aerodynamic Diameter, which is essential for the drug to reach the fine airways, improving pulmonary drug deposition, central-to-peripheral deposition ratio and clinical outcomes [28, 50].

Synopsis

There are a number of multi-dose DPIs that differ in design, mode of operation, and the steps required to perform a proper inhalation process. DPIs also differ in the manner and extent of feedback the user receives about the inhalation process. Only three DPIs - Novolizer®, Genuair[®] and NEXThaler[®] – provide feedback to the patient in the form of an auditory and visual signal confirming the correctness of the inhalation performed. Two DPIs - NEXThaler[®] and Spiromax[®] - have safeguards against dose accumulation in the inhalation chamber, while only the former one prevents dose loss due to patient nonadministration. Feedback systems in multi-dose DPIs are important for the correct use of the inhaler, and thus for achieving the expected therapeutic effects. Efforts should be made to introduce DPIs to help patients assess the inhalation process, and thus eliminate errors.

Conflict of interest

The authors received honorarium for the preparation of this article from Chiesi Poland.

References

- Emeryk A, Pirożyński M, Emeryk-Maksymiuk J. Dry powder inhalers – between the doctor and the patient. Adv Respir Med 2018; 86: 44-52.
- 2. de Boer AH, Hagedoorn P, Hoppentocht M, et al. Dry powder inhalation: past, present and future. Expert Opin Drug Deliv 2017; 14: 499-512.
- Dry Powder Inhaler Devices Market Share, Size and Industry Growth Analysis 2021-2026. Available online: https://www. industryarc.com/Report/16963/dry-powder-inhaler-devicesmarket.html
- 4. Emeryk A, Pirożyński M, Mazurek H, et al. Polski Przewodnik Inhalacyjny. Wydanie II. Via Medica. Gdańsk, Poland 2021.
- 5. Lavorini F, Janson C, Braido F, et al. What to consider before prescribing inhaled medications: a pragmatic approach for evaluating the current inhaler landscape. Ther Adv Respir Dis 2019; 13: 1753466619884532.
- 6. Lee HG, Kim DW, Park CW. Dry powder inhaler for pulmonary drug delivery: human respiratory system, approved products and therapeutic equivalence guideline. J Pharm Investig 2018; 48: 603-16.

- 7. Chan JGY, Wong J, Zhou QT, et al. Advances in device and formulation technologies for pulmonary drug delivery. AAPS PharmSciTech 2014; 15: 882-97.
- 8. Steuer G, Prais D, Mussaff H, et al. Inspiromatic safety and efficacy study of a new generation dry powder inhaler in asthmatic children. Pediatr Pulmonol 2018; 53: 1348-55.
- 9. Canonica GW, Arp J, Keegstra JR, Chrystyn H. Spiromax, a new dry powder inhaler: dose consistency under simulated real-world conditions. J Aerosol Med Pulm Drug Deliv 2015; 28: 309-19.
- 10. Clark AR, Weers JG, Dhand R. The confusing world of dry powder inhalers: it is all about inspiratory pressures, not inspiratory flow rates. J Aerosol Med Pulm Drug Deliv 2020; 33: 1-11.
- 11. Malmberg LP, Rytilä P, Happonen P, Haahtela T. Inspiratory flows through dry powder inhaler in chronic obstructive pulmonary disease: age and gender rather than severity matters. Int J Chron Obstruct Pulm Dis 2010; 5: 257-62.
- 12. Islam N, Gladki E. Dry powder inhalers (DPIs) a review of device reliability and innovation. Int J Pharm 2008; 360: 1-11.
- Molimard M, Raherison C, Lignot S, et al. Chronic obstructive pulmonary disease exacerbation and inhaler device handling: real-life assessment of 2935 patients. Eur Respir J 2017; 49: 1601794.
- 14. Sanchis J, Gich I, Pedersen S, Aerosol Drug Management Improvement Team (ADMIT). Systematic review of errors in inhaler use: has patient technique improved over time? Chest 2016; 150: 394-406.
- 15. Chrystyn H, van der Palen J, Sharma R, et al. Device errors in asthma and COPD: systematic literature review and metaanalysis. NPJ Prim Care Respir Med 2017; 27: 22.
- 16. Lavorini F, Magnan A, Dubus JC. Effect of incorrect use of dry powder inhalers on management of patients with asthma and COPD. Respir Med 2008; 102: 593-604.
- 17. Usmani OS, Lavorini F, Marshall J, et al. Critical inhaler errors in asthma and COPD: a systematic review of impact on health outcomes. Respir Res 2018; 19: 10.
- Price DB, Román-Rodríguez M, McQueen RB, et al. Inhaler errors in the CRITIKAL study: type, frequency, and association with asthma outcomes. J Allergy Clin Immunol Pract 2017; 5: 1071-81.
- 19. Lewis A, Torvinen S, Dekhuijzen PNR, et al. The economic burden of asthma and chronic obstructive pulmonary disease and the impact of poor inhalation technique with commonly prescribed dry powder inhalers in three European countries. BMC Health Serv Res 2016; 16: 251.
- Melani AS. Inhaler technique in asthma and COPD: challenges and unmet knowledge that can contribute to suboptimal use in real life. Expert Rev Clin Pharmacol 2021; 14: 991-1003.
- Voshaar T, Spinola M, Linnane P, et al. Comparing usability of NEXThaler with other inhaled corticosteroid/long-acting b2-agonist fixed combination dry powder inhalers in asthma patients. J Aerosol Med Pulmo Drug Deliv 2014; 27: 363-70.
- 22. Schreiber J, Sonnenburg T, Luecke E. Inhaler devices in asthma and COPD patients – a prospective cross-sectional study on inhaler preferences and error rates. BMC Pulm Med 2020; 20: 222.
- 23. Kohler D. The Novolizer: overcoming inherent problems of dry powder inhalers. Respir Med 2004; 98: S17-21.
- 24. Beier J, Kirsten AM, Mróz R, et al. Efficacy and safety of aclidinium bromide compared with placebo and tiotropium in patients with moderate-to-severe chronic obstructive pulmonary disease: results from a 6-week, randomized, controlled phase IIIb study. COPD 2013; 10: 511-22.

- 25. Hawken N, Torvinen S, Neine ME, et al. Patient preferences for dry powder inhaler attributes in asthma and chronic obstructive pulmonary disease in France: a discrete choice experiment. BMC Pulm Med 2017; 17: 99.
- 26. Price D, Keininger DL, Viswanad B, et al. Factors associated with appropriate inhaler use in patients with COPD lessons from the REAL survey. Int J Chron Obstruct Pulmon Dis 2018; 13: 695-702.
- 27. Blasi F, Canonica GW, Centanni S, et al. Genuair usability test: results of a national public survey of the elderly. COPD 2016; 13: 367-71.
- 28. Corradi M, Chrystyn H, Cosio BG, et al. NEXThaler, an innovative dry powder inhaler delivering an extrafine fixed combination of beclometasone and formoterol to treat large and small airways in asthma. Expert Opin Drug Deliv 2014; 11: 1497-506.
- 29. Jones TL, Neville DM, Chauhan AJ. The Ellipta in asthma and chronic obstructive pulmonary disease: device characteristics and patient acceptability. Ther Deliv 2018; 9: 169-76.
- Package leaflet: information for the patients on DuoResp Spiromax. Available online: https://www.medicines.org.uk/ emc/files/pil.3323.pdf
- Package leaflet: information for the patients on Asmanex Twisthaler. Available online: https://www.organon.com/ product/usa/pi_circulars/a/asmanex/asmanex_ppi.pdf
- 32. Sulaiman I, Greene G, MacHale E, et al. A randomised clinical trial of feedback on inhaler adherence and technique in patients with severe uncontrolled asthma. Eur Respir J 2018; 51: 1701126.
- 33. Xiroudaki S, Schoubben A, Giovagnoli S, Rekkas DM. Dry powder inhalers in the digitalization era: current status and future perspectives. Pharmaceutics 2021; 13: 1455.
- 34. Magnussen H, Fyrnys B, Greguletz R. Genuair[®]/Pressair[®] inhaler in COPD: the patient perspective. COPD 2019; 16: 196-205.
- 35. Chetta A, Yorgancioglu A, Scuri M, et al. Inspiratory flow profile and usability of the NEXThaler, a multidose dry powder inhaler, in asthma and COPD. BMC Pulm Med 2021; 21: 65.
- 36. Chan AHY, Pleasants RA, Dhand R, et al. Digital inhalers for asthma or chronic obstructive pulmonary disease: a scientific perspective. Pulm Ther 2021; 7: 345-76.
- Package leaflet: information for the patients on Symbicort Turbuhaler. Available online: https://www.turbuhaler-device. ae/content/dam/website-services/global/365-turbohalerinfo-ae/PDF/2010-09-11%20MS%20UAE%20Symbicort%20 TBH-Leaflet-160-4%205mcg-English.pdf
- Möller M, Fritschke D, Rivera D, Libertus H. Improvement of asthma therapy by a novel budesonide multi-dose dry powder inhaler. Arzneimittelforschung 2003; 53: 562-7.
- 39. Hew M, Reddel HK. Integrated adherence monitoring for inhaler medications. JAMA 2019; 321: 1045-6.
- 40. Chrystyn H, Niederlaender C. The Genuair[®] inhaler: a novel, multidose dry powder inhaler. Int J Clin Pract 2012; 66: 309-17.
- 41. Chrystyn H, Saralaya D, Shenoy A, et al. Investigating the accuracy of the Digihaler, a new electronic multidose drypowder inhaler, in measuring inhalation parameters. J Aerosol Med Pulm Drug Deliv 2021; 10.1089/jamp.2021.0031.
- 42. Henderson C. New technologies for low-cost connected drug delivery devices. Frederick Furness Publishing Ltd 2017; 5-9.
- Emeryk A, Pirożyński M. Forspiro[®] nowy inhalator suchego proszku. Czy zbliżamy się do ideału? Adv Respir Med 2016; 84: 64-9.

- 44. Greiwe J, Nyenhuis SM. Wearable technology and how this can be implemented into clinical practice. Curr Allergy Asthma Rep 2020; 20: 36.
- 45. Chan AHY, Stewart AW, Harrison J, et al. The effect of an electronic monitoring device with audiovisual reminder function on adherence to inhaled corticosteroids and school attendance in children with asthma: a randomised controlled trial. Lancet Respir Med 2015; 3: 210-9.
- 46. Burgess SW, Sly PD, Devadason SG. Providing feedback on adherence increases use of preventive medication by asthmatic children. J Asthma 2010; 47: 198-201.
- 47. Merchant R, Szefler SJ, Bender BG, et al. Impact of a digital health intervention on asthma resource utilization. World Allergy Org J 2018; 11: 28.
- 48. Farkas A, Lewis D, Church T, et al. Experimental and computational study of the effect of breath-actuated mechanism built in the NEXThaler[®] dry powder inhaler. Int J Pharm 2017; 533: 225-35.
- 49. Buttini F, Brambilla G, Copelli D, et al. Effect of flow rate on in vitro aerodynamic performance of NEXThaler® in comparison with Diskus® and Turbuhaler® dry powder inhalers. J Aerosol Med Pulm Drug Deliv 2016; 29: 167-78.
- 50. Virchow JC, Poli G, Herpich C, et al. Lung deposition of the dry powder fixed combination beclometasone dipropionate plus formoterol fumarate using NEXThaler device in healthy subjects, asthmatic patients, and COPD patients. J Aerosol Med Pulm Drug Deliv 2018; 31: 269-80.